
Bridge Unit BU5000 (D379) 
 



 

 
 

  1.Bridge Unit 1 (D379) ............................................   2 

  2.Bridge Unit 2 (D379) ............................................   4 

  3.Bridge Unit 3 (D379) ............................................   6 

  4.Bridge Unit 4 (D379) ............................................   8 

  5.Bridge Unit 5 (D379) ...........................................  10 

  6.Bridge Unit 6 (D379) ...........................................  12 

  7.Bridge Unit 7 (D379) ...........................................  14 

Parts Index..............................................................  18 

Bridge Unit BU5000 (D379) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 

January 15, 2009 



2 

 

1.Bridge Unit 1 (D379) 

1

2

101
3

4

103

101

102

5

106

101
104

105

7

102

6

8
9

104

12
102

10
11

102

 



3 

 1 B835 2977  Timing Belt - B40S2M150 1 

 2 D379 3909  Bracket:Stepper Motor: 

   Vertical Transport:Entrance 1 

 3 AA16 1122  Motor Cushion 1 

 4 AX04 0157  Stepper Motor DC1.68V 6.7W 1 

 5 D379 4575  Decal:Paper Tray:Coupling 1 

 6 D379 3200  Transport Unit:Vertical Transport:Right:Ass'y 1 

 7 D379 1316  Inner Cover:Right Upper 1 

 8 D355 3899  Lever:Misfeed Removal 1 

 9 D379 3893  Decal:Lever:Operate:Display:U8 1 

 10 D379 1318  Decal:Knob:Transport:Right 1 

 11 D355 3846  Knob:Misfeed Removal 1 

 12 D379 1317  Inner Cover:Right Lower 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0454 4008Q Tapping Screw - M4x8  

 102 0451 4008N Tapping Screw:4x8  

 103 0314 0080N Philips Pan Head Screw - M4x8  

 104 0954 4010N Screw:Polished Round/Spring:M4x10  

 105 0453 3008N Binding Self Tapping Screw:3x8  

 106 1102 6249  Relay Connector - 6P  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

1.Bridge Unit 1 (D379) 



4 

 

 

2.Bridge Unit 2 (D379) 

6

6
5

6
5

1

102 102

101

101

3

2

4

7

101

101

 



5 

 1 D355 5311  Harness:Sensor:Transport:Ass'y 1 

 2 D379 3989  Cover:Driven Roller 1 

 3 AW01 0122  Paper Feed Sensor 1 

 4 D379 3225  Handle:Vertical Transport:Right Upper:Ass'y 1 

 5 AA08 2070  Bushing - 8x16x7 2 

 6 5215 2621  Snap Ring - M6 3 

 7 D355 3565  Handle:Ass'y 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0454 4008Q Tapping Screw - M4x8  

 102 1105 0511  Harness Clamp - LWS-0306ZC  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

2.Bridge Unit 2 (D379) 

O'Brien
Item 7
RTB 1

O'Brien
New item
RTB 1



6 

 

 

3.Bridge Unit 3 (D379) 

3

101

1

2

1

2

4

5

101

11

11

101

101

11

11

6

7

2

101

1
3

2
1

8

9

2
1

3

2
1

10
102

 



7 

 1 AA06 6675  Compression Spring 6 

 2 AA08 4059  Ball Bearing Holder 6 

 3 D355 3803  Transport Roller:Driven 3 

 4 D379 3925  Guide Plate:Vertical Transport:Exit: 

   Right Upper:Peen 1 

 5 D379 3913  Guide Plate:Vertical Transport:Exit:Right Lower 1 

 6 D379 3922  Guide Plate:Vertical Transport:Right Upper:Peen 1 

 7 D379 3912  Bracket:Guide Plate:Roller:Receive 1 

 8 D379 3920  Guide Plate:Vertical Transport:Right Middle:Peen 1 

 9 D355 3857  Tension Spring:Guide Plate:12N 1 

 10 D355 3828  Holder:Stay:Guide Plate 2 

 11 D355 3897  Screw:M4:3M 4 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0454 4008Q Tapping Screw - M4x8  

 102 0451 4008N Tapping Screw:4x8  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

3.Bridge Unit 3 (D379) 



8 

 

 

4.Bridge Unit 4 (D379) 

5

102

103

2
3

101

101

101

103

103

101

103

101

101

103

4

5

102

2
3

104

7

6

7

6
8

9

1

 



9 

 1 D355 5306  Harness:Sensor:Connecting:Entrance:Ass'y 1 

 2 D355 3998  Bracket:Sensor:Transport 2 

 3 AW01 0122  Paper Feed Sensor 2 

 4 D379 3910  Guide Plate:Vertical Transport: 

   Entrance:Right Lower:Peen 1 

 5 D355 5311  Harness:Sensor:Transport:Ass'y 2 

 6 AA06 6675  Compression Spring 2 

 7 AA08 4059  Ball Bearing Holder 2 

 8 D355 3803  Transport Roller:Driven 1 

 9 D379 3915  Guide Plate:Vertical Transport: 

   Entrance:Right Upper:Peen 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0454 4008Q Tapping Screw - M4x8  

 102 0451 4008N Tapping Screw:4x8  

 103 1105 0511  Harness Clamp - LWS-0306ZC  

 104 1105 0534  Clamp  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

4.Bridge Unit 4 (D379) 



10 

 

 

5.Bridge Unit 5 (D379) 

1

102
2

103

101

102
3

4
102

104

102
3

4
102

104

102
5

102

102
104

101

101

6

7

7

8

101

101

103
2

102

102
9

102

102
9

104

10

102
9

104

104

102
9

102

9
102

11

101

 



11 

 1 D379 1196  Timing Belt:60S2M250 1 

 2 A356 2748  Spacer - 0.5mm 2 

 3 AB01 7304  Pulley - 25Z 2 

 4 B234 6507  Timing Pulley - 25T 2 

 5 D355 3817  Gear:Drive:Grip:Z22 1 

 6 D379 3924  Transport Roller:Vertical Transport:Right 1 

 7 D379 3936  Transport Roller:Vertical Transport:Right 2 

 8 D379 3935  Transport Roller:Vertical Transport:Right Lower 1 

 9 B234 6506  Timing Pulley - 30T 5 

 10 D379 1195  Timing Belt:60S2M202 1 

 11 D355 1197  Timing Belt:60S2M286 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0454 4008Q Tapping Screw - M4x8  

 102 0720 0060E Retaining Ring - M6  

 103 0741 3708  Ball Bearing - 8x12x3.5mm  

 104 0742 3808  Ball Bearing - 8x16x5  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

5.Bridge Unit 5 (D379) 



12 

 

 

6.Bridge Unit 6 (D379) 

102

1

2

101

3

4
5 105

6

7

8

106

9

102
10

103

105

104
103

11

103 12

103

103

13

103

14

103

103

104

103

16

15

 



13 

 1 D379 3966  Decal:Grip:Horizontal:Transport 1 

 2 D379 3965  Cover:Guide Plate:Transport Unit 1 

 3 D355 3998  Bracket:Sensor:Transport 1 

 4 AW01 0122  Paper Feed Sensor 1 

 5 D379 3967  Hinge:Damper:UDH-AHS 1 

 6 D379 4831  Tension Spring:Pressure:Driven:3.3N 6 

 7 B234 4858  Driven Roller Holder 6 

 8 D355 3803  Transport Roller:Driven 3 

 9 D379 3997  Ground Plate:Transport Unit 1 

 10 D379 3970  Guide Plate:Transport Unit:Horizontal:Upper:Peen 1 

 11 B512 1078  Positioning Pin:Guide:Rear 1 

 12 D379 3955  Bracket:Slide Rail:Transport Unit:Left:Welding 1 

 13 D379 3940  Bracket:Hinge:Fix:Right:Peen 1 

 14 D379 3946  Bracket:Cover:Install 1 

 15 D379 3954  Bracket:Slide Rail:Transport Unit:Right 1 

 16 B512 1079  Positioning Pin:Guide:Front 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 4008N Tapping Screw:4x8  

 102 0450 4008N Tapping Screw - M4x8  

 103 0454 4008Q Tapping Screw - M4x8  

 104 0453 4008N Binding Self Tapping Screw:4x8  

 105 1105 0534  Clamp  

 106 1105 0522  Edge Saddle - LES0510  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

6.Bridge Unit 6 (D379) 



14 

 

 

7.Bridge Unit 7 (D379) 

1

2

3

3
106

105
104

5
104

101

105
104

5
5

104
4

105
104

5
104

4

101

7 103

102

6

101

104

101

105
104

105
104

101

 



15 

 1 D379 3963  Guide Plate:Transport Unit:Horizontal:Lower 1 

 2 D379 3975  Transport Roller:Transport Unit:Ass'y 1 

 3 D379 3976  Transport Roller:Transport Unit 2 

 4 D379 1198  Timing Belt:60S2M312 2 

 5 B234 6507  Timing Pulley - 25T 4 

 6 D379 3951  Bracket:Drawer:Connector 1 

 7 A659 1272  Door Catch 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 4008N Tapping Screw:4x8  

 102 0453 3008N Binding Self Tapping Screw:3x8  

 103 1102 9432  Connector:Drawer  

 104 0720 0060E Retaining Ring - M6  

 105 0742 3808  Ball Bearing - 8x16x5  

 106 1105 0522  Edge Saddle - LES0510  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

7.Bridge Unit 7 (D379) 



 

 
 

Parts Index 



18 

D379 1195  Timing Belt:60S2M202  11 -  10 

D379 1196  Timing Belt:60S2M250  11 -   1 

D379 1198  Timing Belt:60S2M312  15 -   4 

D379 1316  Inner Cover:Right Upper   3 -   7 

D379 1317  Inner Cover:Right Lower   3 -  12 

D379 1318  Decal:Knob:Transport:Right   3 -  10 

D379 3200  Transport Unit:Vertical Transport:Right:Ass'y   3 -   6 

D379 3225  Handle:Vertical Transport:Right Upper:Ass'y   5 -   4 

D379 3893  Decal:Lever:Operate:Display:U8   3 -   9 

D379 3909  Bracket:Stepper Motor:Vertical Transport:Entrance   3 -   2 

D379 3910  Guide Plate:Vertical Transport:Entrance: 

 Right Lower:Peen   9 -   4 

D379 3912  Bracket:Guide Plate:Roller:Receive   7 -   7 

D379 3913  Guide Plate:Vertical Transport:Exit:Right Lower   7 -   5 

D379 3915  Guide Plate:Vertical Transport:Entrance: 

 Right Upper:Peen   9 -   9 

D379 3920  Guide Plate:Vertical Transport:Right Middle:Peen   7 -   8 

D379 3922  Guide Plate:Vertical Transport:Right Upper:Peen   7 -   6 

D379 3924  Transport Roller:Vertical Transport:Right  11 -   6 

D379 3925  Guide Plate:Vertical Transport:Exit:Right Upper:Peen   7 -   4 

D379 3935  Transport Roller:Vertical Transport:Right Lower  11 -   8 

D379 3936  Transport Roller:Vertical Transport:Right  11 -   7 

D379 3940  Bracket:Hinge:Fix:Right:Peen  13 -  13 

D379 3946  Bracket:Cover:Install  13 -  14 

D379 3951  Bracket:Drawer:Connector  15 -   6 

D379 3954  Bracket:Slide Rail:Transport Unit:Right  13 -  15 

D379 3955  Bracket:Slide Rail:Transport Unit:Left:Welding  13 -  12 

D379 3963  Guide Plate:Transport Unit:Horizontal:Lower  15 -   1 

D379 3965  Cover:Guide Plate:Transport Unit  13 -   2 

D379 3966  Decal:Grip:Horizontal:Transport  13 -   1 

D379 3967  Hinge:Damper:UDH-AHS  13 -   5 

D379 3970  Guide Plate:Transport Unit:Horizontal:Upper:Peen  13 -  10 

D379 3975  Transport Roller:Transport Unit:Ass'y  15 -   2 

D379 3976  Transport Roller:Transport Unit  15 -   3 

D379 3989  Cover:Driven Roller   5 -   2 

D379 3997  Ground Plate:Transport Unit  13 -   9 

D379 4575  Decal:Paper Tray:Coupling   3 -   5 

D379 4831  Tension Spring:Pressure:Driven:3.3N  13 -   6 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



19 

A356 2748  Spacer - 0.5mm  11 -   2 

A659 1272  Door Catch  15 -   7 

B234 4858  Driven Roller Holder  13 -   7 

B234 6506  Timing Pulley - 30T  11 -   9 

B234 6507  Timing Pulley - 25T  15 -   5 

B234 6507  Timing Pulley - 25T  11 -   4 

B512 1078  Positioning Pin:Guide:Rear  13 -  11 

B512 1079  Positioning Pin:Guide:Front  13 -  16 

B835 2977  Timing Belt - B40S2M150   3 -   1 

D355 1197  Timing Belt:60S2M286  11 -  11 

D355 3565  Handle:Ass'y   5 -   7 

D355 3803  Transport Roller:Driven   7 -   3 

D355 3803  Transport Roller:Driven  13 -   8 

D355 3803  Transport Roller:Driven   9 -   8 

D355 3817  Gear:Drive:Grip:Z22  11 -   5 

D355 3828  Holder:Stay:Guide Plate   7 -  10 

D355 3846  Knob:Misfeed Removal   3 -  11 

D355 3857  Tension Spring:Guide Plate:12N   7 -   9 

D355 3897  Screw:M4:3M   7 -  11 

D355 3899  Lever:Misfeed Removal   3 -   8 

D355 3998  Bracket:Sensor:Transport   9 -   2 

D355 3998  Bracket:Sensor:Transport  13 -   3 

D355 5306  Harness:Sensor:Connecting:Entrance:Ass'y   9 -   1 

D355 5311  Harness:Sensor:Transport:Ass'y   9 -   5 

D355 5311  Harness:Sensor:Transport:Ass'y   5 -   1 

 

 

 

 

 

 

 

 

 

 

AA06 6675  Compression Spring   9 -   6 

AA06 6675  Compression Spring   7 -   1 

AA08 2070  Bushing - 8x16x7   5 -   5 

AA08 4059  Ball Bearing Holder   7 -   2 

AA08 4059  Ball Bearing Holder   9 -   7 

AA16 1122  Motor Cushion   3 -   3 

AB01 7304  Pulley - 25Z  11 -   3 

AW01 0122  Paper Feed Sensor   9 -   3 

AW01 0122  Paper Feed Sensor   5 -   3 

AW01 0122  Paper Feed Sensor  13 -   4 

AX04 0157  Stepper Motor DC1.68V 6.7W   3 -   4 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



20 

0314 0080N Philips Pan Head Screw - M4x8   3 - 103 

0450 4008N Tapping Screw - M4x8  13 - 102 

0451 4008N Tapping Screw:4x8   3 - 102 

0451 4008N Tapping Screw:4x8  15 - 101 

0451 4008N Tapping Screw:4x8   7 - 102 

0451 4008N Tapping Screw:4x8  13 - 101 

0451 4008N Tapping Screw:4x8   9 - 102 

0453 3008N Binding Self Tapping Screw:3x8  15 - 102 

0453 3008N Binding Self Tapping Screw:3x8   3 - 105 

0453 4008N Binding Self Tapping Screw:4x8  13 - 104 

0454 4008Q Tapping Screw - M4x8  11 - 101 

0454 4008Q Tapping Screw - M4x8  13 - 103 

0454 4008Q Tapping Screw - M4x8   3 - 101 

0454 4008Q Tapping Screw - M4x8   9 - 101 

0454 4008Q Tapping Screw - M4x8   7 - 101 

0454 4008Q Tapping Screw - M4x8   5 - 101 

0720 0060E Retaining Ring - M6  11 - 102 

0720 0060E Retaining Ring - M6  15 - 104 

0741 3708  Ball Bearing - 8x12x3.5mm  11 - 103 

0742 3808  Ball Bearing - 8x16x5  11 - 104 

0742 3808  Ball Bearing - 8x16x5  15 - 105 

0954 4010N Screw:Polished Round/Spring:M4x10   3 - 104 

1102 6249  Relay Connector - 6P   3 - 106 

1102 9432  Connector:Drawer  15 - 103 

1105 0511  Harness Clamp - LWS-0306ZC   9 - 103 

1105 0511  Harness Clamp - LWS-0306ZC   5 - 102 

1105 0522  Edge Saddle - LES0510  15 - 106 

1105 0522  Edge Saddle - LES0510  13 - 106 

1105 0534  Clamp  13 - 105 

1105 0534  Clamp   9 - 104 

 

 

 

 

 

5215 2621  Snap Ring - M6   5 -   6 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 


	1.Bridge Unit 1 (D379) 
	2.Bridge Unit 2 (D379) 
	3.Bridge Unit 3 (D379) 
	4.Bridge Unit 4 (D379) 
	5.Bridge Unit 5 (D379) 
	6.Bridge Unit 6 (D379) 
	7.Bridge Unit 7 (D379) 
	Parts Index 

